THE Ultra 4-Link Rear

RaceStrange

« Fully machined lightweight aluminum housing & components

- 167, 17", 18", 19", 20", 21", 22" and 23" center to center 4-link widths
« 3/4" thick and internally ribbed faceplate ‘
« Integral wheelie bar mounts : |

« Housing and 4-link plates are Iugged for greater strength AR ‘\.

* Pre- Ioaded spu%dle bearings with billet spindle nut and pre- Ioad spacer
+ Available for full floating or 2-piece axles f :

« Steel or carbon brake kits

o L}
|y
IR0 ¢ |

v

it
4

Page 1




Instruction packet:

pg.3- Kit overview

pg. 4 - 4-Link plate dimensions

pg.5- Housing dimensions

pg. 6- Face plate and end bell stud installation
pg. 7- Endbell and mounting brackets assembly
pg. 8- Full floating axle assembly

pg. 9- Full floating axle parts list

pg. 10 - 2-Piece axle assembly

pg. 11 - Brake kit options

pg. 12 - Brake profile clearance

8300 North Austin Ave. @ 847-663-1701
Morton Grove, IL
60053 847-663-1702

Page 2



sq|-4 66 :@nbioL INN 2017
sq|-}4 0S :@nbiol pms [29ym
sq|-4 0€T :@nbiornu 3n

133Ym ay3 fo SSauXIIY1 pub IDY 10304 ADIG

ay3 Jo ssauxd1yl pauiquiod unyy 4a1pa.b Aj3ybijs aq 03 spaau uoISUWIP

.a, 241 "|123ym ay3 ojul abobua Ajnf o1 3/qo si @, WUIWINSDIW E:m:mﬁ

0SC0 9880 TLST 0941 S/80 dAWLEOIV
SLEY'O 88l S/8C €90C S/80 LEOIV
0SCT0 94L0 T9E€T 0SS'I SLLO 9¢€01V
H D] 4 3 a spms
¢ T
Z180
PNIS [99UM
— \4 obup|4 Xy
1 a Sql-y4 56
INN 0T
3 = ~H
9 SSANNDIHL T3IHM L SZ°0
SSANNDIHL
1VH 3010¥

SPNIS [99YAA XV 231d T

7 sq|-y 0ET :2nbJol Inu Snj wnuiwne g 991 7

buliaauibug abup.ais 1003U0I
aspa|d Juawaop|dal pnis |2aym Bm@

[993s SLEY'O .99l .S9°C 419859074
wniulwnfe B/u w990 .06'I dVvd8S0ld
[993s 0SC0 .990 .06'I dS9850¢d
synu 3nT o) d v spmyg
24b|d AUQ
"
20D4NS ,

BULUNOW [99UM |

SPNIS [99YAM 3|xy Suieold |In4

€¢C 4097°6€
£T'TT .09°8¢€
[4ak4 J09°LE
170t 409°9¢€
unoj - -
3|qe|IreAY 1yBieH 0z6| W09°S€
g »poys Ipy 618l W05 FE
Juswudiesiw woisny uogJe) sare|d ou 81°LI J09°€E
[ev142yds [991S 009 (40304-2d g)  PI340ulad £191 4097CE
[l’eq mod [en@  wniulwn)y SLY [991S plepuels 91 J09°1€
SI241D oje|d (123U 01 431U3)) sypm
W_.__Lﬂwm sjnu W—.—I— jJjog sajedqg qull-y 1D Ui~ | I99YM 0] |99YAA

suondo Ajquiasse a|xe @33ld-z [

34 .00'8%
[44 W00'Ly
Iz W00'9F
0t 400'Sh
6l W00y
8l W00°Er
L1 W00'Th
9l W00'1 ¥
€2 WSLOF
s|[2qpu3 Y3 wouy Yo [elidrew 3upfel Aq €7 WSTOY
.7/1 Aq pausiioys aq 01 uondo aya aAeY SYIPIM AALAA IV 210N w WSL'6€E
[44 WST6E
€717 WSL8E
Iz JSTBE
ot WSLLE
0t WSTLE
161 WSL9E
6l WSTIE
0zl WSLSE
Junojq 8l WSTSE
. WSIPH HP0YS 61°L1 WSLYE
1o o A4 lamsnipy = o
05°c soxeid o 8191 WSLEE
9l WSTEE
[EEAIN 009 uoqJe) || padJojulay 70 Sltc
wnuiwn)y SLY [993S ,05°1 1 pJepurlg 9l WSLT1E
(192u3) 01 JRWD)) sYIpim
synu 3n | s9puD 3jog seag ayejd Hul-p 21D )jur-p [99Yym 03 [99YAA

suondQ Ajquiassy a|xy Suneold ||Ind O

MaIAJAD JY

Page 3



Hod ,1¥9'1 X $T-8/¢ 14 VAOSITH 9
Junowt yooys ‘lpy ajvyd 120vds yurT-y| ¢ NOSTITH S
qunows 30y “Ipy- (xp)sorod junow YurT-p qH | 1 | SVIANOSTIH 4 y13uauis aseauoul 03 sputod Supunow je
0520 unowr ypoys | ¢ AOSTTH € Ssauyd1y31 d1e|d 3|gNOP SISSOQ UO-P|OM -
UM NV 8/ ¥ NOTES 3 uondo a3ejd yulj-p padiojuIai
INN 13[ $2-8/€ i4 8cId 1
uoydrsaq 410 #14avg juvuoduio))
ANIT Y3ILNID
1511 s3avd a3v1d Junows yr0Ys ajqvisni}
1 1 P05 219 PV INOGHSIM

3NIT ¥3INID

~

INOBHSIN ———— 0520 - 05T
856°0 - LST'S 856 0589
ST10H 505 Tsee STI0H 505" LST'S
Xt “dAL 89€" ¢ Xt "dAL | —08€" )
0SL’
508" ¢
0LT'6 A S98L 598°/
807°C 0SL'S
‘ » 8072
SI10H 5050 S\ !
XT "dAL 005 STIOH 505 ) 7 00sQ
oSz’ XZ "dAL

074

L
junow yaoys ajqeisnipy yum aje|d yurl-y a]e|d JuI] & pJepuUElg

suojsuawip ajejd yury-y m|:‘

Page 4



T43HM OL T3IHM
YIPIM L 5 YFUINTD O1 HFINTD

> MNIT-t
ANNOW INOFGHSIM
YIMOT 1109

| WZ/T-TX0CC/T
' vV S34IN03Y

‘|10 Jead jo suenb ¢ auinbau
sSuisnoy Q8T TH PapuUsaWWO0daJ I
|10 Jead anayiuAsuou Oy T-MS8 IVS 1SDJON

6 uasaud - | /]|

S61°6 [1/01 - 11/T
ANNOW ¥Vd
ddoueJEd|D

_ m
I1FIHM ¥3ddn e 0S¥'E
Jead Sury paJmdenuew (]
JTONY LNNOW ¥Vv4 31TIFHM
SUOISIA9J ddueed]d Jea8 Sury

,. [ R
i _||/u.\.
Y i
|
——
1 4

= Ay

il |

suojsuawp Buisnoy

Page 5



S| 'a n e Face plate and endbell stud installation

If the housing end bell studs (1,2) or face plate studs (3,4) have not been pre-installed by Strange
Engineering refer to the diagrams below to ensure the proper length studs are installed in
corresponding locations. The blue and red colors indicate the variations of stud and bolt lengths.

- red Loctite must be used on the studs (not nuts)

note: 5,6
face plate studs must 85 ft-Ibs 7,6
be hand tightened DETAIL A antiseize 75 ft-Ibs
DO NOT torque them antiseize
35 ft-lbs
8
35 ft-lbs
note: jets nuts are not installed from the inside of the
A flange in locations of L4000B (4)
2 .
red loctite
1 :
red loctite
Component Part # Quantity Description
la H1180D 3 Housing Tube Stud 2.906” Long
1b H1180D1 3 Housing Tube Stud 3.781” Long (34.75” WTW)
2a H1180C 13 Housing Tube Stud 3.312” Long
2b H1180C1 13 Housing Tube Stud 4.187” Long (34.75” WTW)
3 L4000B1 8 Face Plate Stud 3/8-24 x 2.125”
4 L4000B 2 Face Plate Stud 3/8-24 x 1.50”
5 H1180] 7 1/2-13 x 2.25” 12 Point Screw
6 A1026B 8 1/2” Flat Washer
7 H1180K 1 1/2-13 x 2” 12 Point Screw
8 F1282 18 3/8-24 Jet Nut
9 S3402N 10 3/8” Washer

Page 6



Endbell and mounting
brackets assembly

1

95 ft-lbs

5
85 ft-lbs
anti-seize

13

14

Wishbone bolt
80-90 ft-lbs
Component Part # Quantity Description Component Part # Quantity Description

10a F2094CR3175 1 3.00" End Bell (RH) 22 H1180F 1 Fill Plug
10b F2094CR 1 3.75" End Bell (RH) 23 H1180H 1 Fill Plug O-Ring
10c F2094CR3375 1 4.00" End Bell (RH) 24 H1180P 1 1/8" NPT Breather
11 H1180Q 16 1/2-20 12 Point Nut 25a H1180A 1 14.75" Modular Housing
12 H11800 8 -151 O-Ring End Bell 25b H1180T 1 16.75" Modular Housing
13 H1180M 6 5/16-24 12 Point Nut 26 HI1180RR 1 Housing Extension
14 S3800W 6 5/16” Washer 1/16” Thick Spacer (RH)
15 H1180B 2 Four Link Spacer Plate 27 H1180RL 1 Housing Extension
16 H1180L 6 5/16-24 x 1.75 12 Point Spacer (LH)

Screw 28 H1180MP1A 4 4-Link Mount Plate
17 H1180G 1 Wishbone Retainer 29 H1180MP1HDRO HD 4-Link Mount Plate
18a H1180E 1 Bottom Brace for 16" (RH outside)

Center to center 30 H1180MP1HDRI 1 HD 4-Link Mount Plate
18b H1180E1 1 Bottom Brace for 17" (RH inside)

Center to center 31 H1180MP1HDLO 1 HD 4-Link Mount Plate
18¢ H1180E2 1 | Bottom Brace for 18" (LH outside)

Center to center 32 H1180MP1HDLI 1 HD 4-Link Mount Plate
18d H1180E3 1 Bottom Brace for 19" (LH inside)

Center to center 33a F2094CL3175 1 3.00" End Bell (LH)
19 H1180N 1 1/2-20 X 0.650" Big Sert 33b F2094CL 1 3.75" End Bell (LH)
20 H1180I 1 Drain Plug 33¢ F2094CL3375 1 4.00" End Bell (LH)
21 H1180IW 1 Drain Plug Gasket

Page 7




‘pLaiess S| mc_£u>._w>w 2JNSua 0] Ssawl |BIaA3S Ny a31eloy g JouIR}a) INU

Jaulelas Inu a|puids oju| a8eSua smaJds ainsu3 ajpuids au3 o3l

“Inu 3|puids ay1 01Ul J3Y10UE U0 31is0dd0o SMIIS 13 BY) PeaIYL b R s
"SMaJ2s 135 JO uone|jeisul 211300| pau Sql-4 oSl

J0o} Jaulelas pue inu 3|pulds ay3 uo sajoy axsoddo omy udije 03 ainsul ‘¢ 1ybn-puey

'sq|-4 0CZT-00T 03 panbuol aJe synu a|pulds ‘yduaim 13
IN9S0Z4/M8S0T4 papinoad ayi Buisn (0p) anu d|pulds ayi |jeisu] ¢
‘Aj4odoud pajualio aue a|pulds ay3 UO S10|S puUB JaUleIaJ Y3 UO Saydlou
ay1 unnsua a|pulds ay31 0juo (T{) Jouleiad anu a|puids ayi api|s ‘T or

*2'9 ,2/T-S 10} Yauai InN 3|puids - N9S0Zd4
2’9 .S 8 ./€-¥ 104 Youaip InN 3|puids - M8S0ZA
YoUuaJUM INN Jaulelsy ajpulds - XOSTTH

(31 Jjp Y2m papnjoui) sj0oL 911390| paJ

ybn-puey

uonejjesul INN 3|puids () €s

‘Ajqwiasse a1n2as 01 us1ys1 puey pue (£G) MaJds 19s e 03 911100| A|ddy ‘9
‘3uisnoy asnalb yum (p) sbulinag ayi yood M;o:@
93 Ul S3|0Y papeaJyl Yyl Yiim 91w 03 InuU JaUleIdl Y3 ul s3|oy sqlrysL L€

143

SBuisoddo omy udije pue sq|-1 0ST 03 3Inu Jaulelad 3|pulds anbuo) °g
‘}nu Jaulelas 3|pulds ay3 Jo spealyl ay3 uo aziaspue Ajddy ‘youaim
XOSTTH papinoad ayy Suisn paj|eisul st (¢5) anu Jautelad ajpulds ayy v 9e'se
'sq|-Y O 01 @nbuol pue (617) SMaJs peay 1.y} XIS 3y} ||eIsu| "€
‘98ueyy a|puids pue 13xdeuq Sql-4 L
Jadijed sy Ul s3]0y BY3 YUM ||3qPUd BY) Ul S3j0Y papeasyl ayl usily g BE
'uo (0G) 32e4q Jadi|ed ay3 apl|s uay L
*$9]0Y pPapealy] ay1 USije pue [[aqpUa 3yl 01Ul (€5) 3|pulds 3y ssaud T sql-4 0¢ Tomw
"0'8 ,Z/T-5 40} YouauM INN 3|pulds - IN9S0TS ‘
"0'8 .S B V/€-¥ 40} YD2URUM INN 3pulds - M8S0T4
YouaI NN Jauneay ajpulds - X0STTH
(s |0 ym papnjaui) sjooL

azl9s-jue

sql-}4 ot
67

uonejjeisuj Ny Jauielay ajpuids @

Ajquasse
a|xe Buneoy} |n4

Page 8



Sirange

Full floating axle

assembly

Component Part # Quantity Description
34 A1050D 6 1/4-28 x 3/4 SHCS
35 AIRS 2 Race Decal
36 F2054B 2 40 Spline Floater Cap
37 F2200B 2 Drive Cap O-Ring #032
38 F2200C 4 10-24 x 3/4” FHSCS
39a F2060A 2 4.75” B.C. Scalloped Driveplate
39b F2058A 2 5.00” B.C. Scalloped Driveplate
39c F2056A 2 5.50” B.C. Scalloped Driveplate
40a F2058C 2 4.75” & 5.00” B.C. Spindle Nut
40b F2056C 2 5.50” B.C. Spindle Nut
4la F2058D 2 4.75” & 5.00” B.C. Spindle Nut Retainer
41b F2056D 2 5.50” B.C. Spindle Nut Retainer
42a F1209C 2 4.75” & 5.00” B.C. Hub O-Ring
42b F1277 2 5.50” B.C. Hub O-Ring
43a F1270 see note 4.75” & 5.00” B.C. Outer Bearing Cone L507949
43b F20561 see note 5.50” B.C. Inner & Outer Bearing Cone L610549
44a F2058E 2 4.75” & 5.00” B.C. Preload Spacer
44b F2056E 2 5.50” B.C. Preload Spacer
45a F2060H 2 4.75” B.C. Floater Drive Hub
45b F2058H 2 5.00” B.C. Floater Drive Hub
45¢ F2056P 2 5.50” B.C. Floater Drive Hub
46a F1271 see note 4.75” & 5.00” B.C. Outer Bearing Cup L507910
46b F2056] see note 5.50” B.C. Inner & Outer Bearing Cup L610510
47 F2056K 2 Hub Seal SKF 28745
48 F2056B 2 Spindle Ring
49 F2058G 12 3/8-16 x 1-1/2 FHSCS
50a F20560 2 Caliper Mounting Bracket (Steel Brakes)
50b F2056F 2 Caliper Mounting Bracket (Carbon Brakes)
51 B1301E 4 3/8-24 Press Nut
52a F2094A3175 2 9.25" Spindle
52b F2094A3275 2 9.75" Spindle
52¢ F2094A 2 10.00" Spindle Lo

- 4.75" & 5"B.C
52d F2094A3375 2 10.25" Spindle
52e F2092A3425 2 10.50" Spindle
52f F2094A3475 2 10.75" Spindle
529 F2092A3175 2 9-11/32" Spindle
52h F2092A3275 2 9-27/32" Spindle
52i F2092A3325 2 10-3/32" Spindle s BC
52] F2092A3375 2 10-11/32" Spindle
52k F2092A3425 2 10-19/32" Spindle
521 F2092A3475 2 10-27/32" Spindle
53 F2056L 8 1/4-20 x 5/16” Dog Pt. Set Screw
54 F2094B 2 Spindle Retainer
Note: 5.50” B.C. Kits include a quantity of 4 F20561 & F2056]
4.75” & 5.00” B.C. Kits include a quantity of 2 F20561, F2056J, F1270 & F1271 Page 9




2-Piece axle assembly

axle flange
axle
axle lock nut
screw
bearing !/,
bearing lock collar

retainer

585
s

ee note

7
éSG
55j
15 ft-lbs

A Axle lock nut (57) should be torqued to 250 ft-lbs. Then add additional torque until holes in the lock collar match
either pair of threaded holes in the flange. Check and retorque axle lock nut periodically!

Tools:

WJ11 - Axle lock nut tool (included with kit)

WJ13 - Axle holder (optional)

If the optional WJ13 tool is not being used install the axle in the spool and then torque the axle nut.

Component Part # Quantity  Description
55 WJ10 4 10-32 x 1/2” SHCS
56 WJ08 2 Lock Collar
57 WJ04 2 Axle Lock Nut
58a WJ024 1 4.75” B.C. Axle Flange Passenger Side
58b WJ030 1 5.00” B.C. Axle Flange Passenger Side
59 WJo1 2 Seal National #411394
60 WJ100D 12 5/16-18 x 1-3/4 SHCS
61 WJ100AR 1 Passenger Side Bearing Retainer
62 WJo36 4 O-Ring #153
63a WJ00 2 Spherical Misalignment Bearing
63b WJBB 2 Ball Bearing
64a WJ02BR 1 Passenger Side Caliper Mounting Bracket (Steel Brakes)
64b WJ100BR 1 Passenger Side Caliper Mounting Bracket (Carbon Brakes)
65a WJ02BL 1 Driver Side Caliper Mounting Bracket (Steel Brakes)
65b WTJ100BR 1 Driver Side Caliper Mounting Bracket (Carbon Brakes)
66 WJ100AL 1 Driver Side Bearing Retainer
67a WJ023 1 4.75” B.C. Axle Flange Driver Side
67b WJ029 1 5.00” B.C. Axle Flange Driver Side
68a WJ100CR 1 5.00" 2pc. Axle End Bell Passenger Side
68b WJ102CR 1 4.50" 2pc. Axle End Bell Passenger Side
69a WJ100CL 1 5.00" 2pc. Axle End Bell Driver Side
69b WJ102CL 1 4.50" 2pc. Axle End Bell Driver Side

Page 10



Sirange

Brake kit options

Full Floating Axle Steel & Carbon Brake Assembly

Brake Caliper

/;81/82

Notes:

- Consult B1950
B1955 Strange Four
Piston Directional
Caliper and Ultra
Caliper (Black Cali-
pers) B5044, B5045,
B5046, B5040, B5042
instructions

70
7 ft-lbs

Component Part # Quantity  Description
70 C1700D 20 1/4-20 x 1/2” FHSCS
71 C1700H 2 Retainer Ring
72a F2056NR 1 11.5” Rear Rotor RH
72b F2056NL 1 11.5” Rear Rotor LH
73 C1790 2 11” Carbon Rotor
74 B2794B 2 Rotor Adapter
75 B2794A 2 Brake Rotor
76 B2794D 2 Spirolock
77a C1700B 1 4.75 B.C. Carbon Adapter RH
77b C1700C 1 4.75 B.C. Carbon Adapter LH
77¢ C1700F 1 5.00 B.C. Carbon Adapter RH
77d C1700G 1 5.00 B.C. Carbon Adapter LH
78 B1955 1 Four Piston Caliper w/ Hard Metallic Pads
79 B5040 2 Four Piston Carbon Caliper
80 L4050HS 4 Carbon Soft Pad
81 B5000Y 4 3/8-24 x 1.125” HHSC (included in B1855 kit)
82 B5000X 4 3/8-24 x 1.27” Bolt

Page 11



S' 'a n e Brake profiles for wheel clearnace

B5002,B5004 CALIPER, 11 DIA. CARBON B5040,B5042 CALIPER, 11 DIA. CARBON

B5040 CALIPER, 11 DIA. CARBON BS5040 CALIPER, 11 DIA. CARBON
OLD GEN. FLOATER NEW GEN. FLOATER

.
o
D, ~ ~ g
2% % <>
%, - = N
QS IanagdP SN
)

0 b S<T= 0
%, X - 0
foQiShhangd PN
o200

Page 12



